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Company Name : Digi International
Customer Part Number :
Pinrex Part Number : 984-63-052202

Description :  Min1 PCI Express Socket
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Scope:
This specification covers the requirements for product performance, test methods and quality
assurance provisions of Mini PCI Express.

Performance and Descriptions:

The product is designed to meet the electrical, mechanical and environmental performance
requirements specification. Unless otherwise specified, all tests are performed at ambient
environmental conditions.

ROHS:

All material in according with the ROHS environment related substances list controlled.

MATERIAL AND FINISH

INSULATOR Material | Housing: High Temperature Plastic UL94V-0

CONTACT Material Brass

Plating Contact Plating: 3u” and 15u” selective gold.
Solder: Lead free.

SHELL OR COVER Material | Latch: Stainless

Plating

OTHERWISE SPECIFIED | Voltage rating: 50VAC
Current: 0.5A
Operating Temperature: -55C~+85C




ELECTRICAL

Item

Requirement

Test Condition

Contact resistance 30 milliohms Subject mated contacts assembled in housing to
closed circuit current of 10mA(max) at open circuit
voltage of 20mV voltage(Max).

Insulation resistance 500M Q2 (Min) Measured by applying 500VDC between adjacent

contacts of unmated connector.

Dielectric Strength

No breakdown
Current leakage:
0.5mA

Measured by applying 250VAC for one minute
between adjacent contacts of unmated connector
assemblies. MIL-STD-202 method 301

MECHANICAL

Item

Requirement

Test Condition

Vibration test

No electrical
discontinuity greater
than 1 microsecond.
AR=20m(2 Max

Subject mated connectors to 10-55-10 Hz
traversed in 1 minute at 1.52mm amplitude 2 hours
each of 3 mutually perpendicular planes.
MIL-STD-202 method 201.

Physical shock

1.No electrical
discontinuity greater
than 1 microsecond
2.AR=20m2 Max.

Subject mated connector to 50G’s - half-sine shock
pulses of 11 millisecond duration > 3drops in each
direction applied along the 3 mutually perpendicular
planes total 18 drops.

No physical damage. MIL-STD-202 method 202.

PCB mating force 124pos. Operation speed: 100mm/min measure the force
51.5N(5.3Kgf) Max. required to mate connectors.

Durability AR=20m() Max Repeat insertion and extraction of PCB to and from

the connector with the turns to lock it and then
unlock it for 100 cycles.




SOLDER ABILITY

Item Requirement Test Condition
Solder ability Wet solder coverage: | Solder temperature: 260+5°C
95% Min. Immersion duration: 3£0.5sec.
Resistance to No physical damage.
Soldering heat.

(260°C Max. /Peak- Temperature)

X ___ B B B - sec
mwF
i_ L."-[] Sec.
9% / (210°C Min,)
n -
_—:— / (100- 150°C /Pre-heat Temperature)
AVERAGE RANGE UP: 1.5°C fsec MAX.
TEMPERATURE CONDITION GRAPH
(TEMPERATURE ON BOARD PATTERN SIDE
ENVIRONMENTAL
Item Requirement Test Condition
Humidity 1.Contact resistance: | Expose the mated connectors to 40+2°C
AR=20m(2 Max Relative humidity 90~95% for 96 hours.
2.Insulation resistance: MIL-STD-202 method 103.
500m2 Min.
3.No physical damage.
Thermal shock 1.Contact resistance: | Expose the mated connectors to
AR=20mQ Max. -55°C /30min and 85°C/30min.
No physical damage | Repeat 5 cycles.
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BREEEROAMRRE (OO OO A R
FUU HSING INDUSTRIAL CO., LTD.

&I TP TSR

74, YEN PING S0UTH ROAD, TAIPEI, 100-34 TAIWAN

AHERE, MAKGHES, 2 EHRA " "VECTRA LCP" PR L 433
Report on the submitted sample said to be VECTRA LCP.

#A R (Style/Item Nao) : A130 BEO10P -~ E1301 BE20SP ~E1301 BE210P ~ E1301 BE211P -~
E4711 BEZ210P ~ E471:1 BEZ11P ~E4721 BE210P ~ E4731 BEZ210P ~
E4801 BE210P ~ T130 BEOGSP ~ 8135 BEO10P ~ A150B BEZ13P ~
L140 BEZ10P

Lﬁ;ﬁ'— H%(Sample Receiving Date) : 2006712718
B (Testing Period) : 2006/12/18 TO 2006/12/25

M EE / Test Requested t & JHE RoHS 2002/95/EC RHEEIFS4EE. / In accordance with
the RoHS Directive 2002/85/EC, and itz amendment directives.

M FE / Test Method : (1) %42BS EN 11229 4B:2001, B A RISASTHE T 4 405085 500
454F. / With reference to BS EN 1122:2001, Method B for
Cadmium Content. Anazlysis was performed by ICP-AES.

(2) ##US EPA 3050B¥ i, FARIBSTHERTHALEHRERES
. / With reference to US EPA Method 3050B for Lead
Content. Analysis was performed by ICP-AES.

(3) #AUS EPA 305273, M ARBSETERTHMLERRNAS
F. / With reference to US EPA Method 3052 for Mercury
Content. Analysis was performed by ICP-AES.

(4) 51813k 4 BHE 2485, £2IEC 62321, Ed. 1 111/54/CDVF
M), EUV-VISHR] S{E44% 8. / With reference to IEC 62321,
Ed.1 111/54/CDV. Determination of Hexavalent Chromium for
non-metallic samples by UV/Vis Spectrometry.

(5) £AUS EPA 35400 3% » A R4 8 rk/ 8 s (GC/NS) #m] 5 i
KA L BB XS 48 . / With reference to 1S EPA 3540C for
PBBs /PBDE=s Content. Analysis was performed by GC/MS.

ML R / Test Result(s) : HRT—H.
igned for and on behalf of
SGS TAIWAN LTD.

The cortent of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without priorwritten permission of the Company. Any unauthorized alteration, fargery or falsification of the content or appearance of this repartis unlawful and
offenders may be prosecuted to the fullest extent of the law.
T MO. 1361, Wu Kung Road, Wulku Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237  weww SO5.COMmbw
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FU HSING INDUSTRIAL CO., LTD.
BT R T4R
74, YEN PING S0UTH ROAD, TAIPEI, 100-34 TAIWAN
MR (FfE: ng/kg) / Test Result(s)
T E / BRF $£% / Result| HHOUH
Test Item (s): Method Chithed
(Refer to) No.1 (MDL)
45 / Cadmium (Cd) (1) n.d. 2
4% / Lead (Pb) (2) n.d. 2
#  Mercury (Hg) (3) n.d. 2
#184% / Hexavalent Chromium (Cr¥I) (4) n.d. 2
by zlkaline extraction
SAMEMRS / Sun of PBBs n.d. -
—REERE Monokromokiphenyl n.d. 5
R / Dibromobiphenyl n.d. 5
ZGREEXR / Tribromobiphenyl n.d. 5
¥R [ Tetrabromobiphenyl n.d. 5
RREEE Pentabromobiphenyl n.d. 5
iR [ Hexabromobiphenyl n.d. 5
4B [ Heptabromobiphenyl n.d. 5
ANGRBER / Octabromobiphenyl n.d. 5
FLIREER Nonabromohkiphenyl n.d. 5
+REE / Decabromokiphenyl n.d. 5
M ERMP (—EH4) / Sum of n.d. -
PBDEs {Mono to Nona) (Note 4) (5)
—RBEFE / Monobromobiphenyl ether n.d. 5
R ¥E / Dibromobiphenyl ether n.d. 5
ZREEXEE / Tribromobiphenyl ether n.d. 5
R EE R EE Tetrabromobiphenyl ether n.d. 5
FREEREEE / Pentabromobiphenyl ether n.d. 5
FRBERE: / Hexabromobiphenyl ether n.d. 5
A RBE R & / Heptabromobiphenyl ether n.d. 5
ANRBEEB / Octabromebiphenyl ether n.d. 5
JLRBE R B / Nonabromobiphenyl ether n.d. 5
oRmEEEr / Decabromobiphenyl ether n.d. 5
SaWMEmMf (—~F14) / Sun of n.d. -
PBDEs {Mono to Deca)

B MEEE / Test Part Description:

NO.1

R E @ ¥EEE / MIXED BLACK PLASTIC PELLETS

The content of this POF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company Any unauthorized alteration, forgery or falsification of the content or appearance of this reportis unlawful and

offenders may be prusecutT

d to the fullest extent of the law.
MO. 1361, Wu Kung Road, Wulku Industrial Zone, Taipei county, Taiwan.
T(886-2) 22993930 f{B86-2) 2299-3237  wwww 505.C0m.tw
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74, YEN PING S0UTH ROAD, TAIPEI, 100-34 TAIWAN

Note & mg/kg = ppm

n.d. = Not Detected / it

MDL = Method Detection Limit / 7 3:{EM]#RAE

. Sum of Mono to NonaBDE & according to 2005/717/EC DecaBDE is exempt.
MAE2005F 108 1560 BL B i 2 2005/717/EC » 15372002/ 95/ECA A » BB
BT HE PR R 2 AR R -

5. "-" = Not Regulated / BRIEAE

[ L N o R

The cortent of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without priorwritten permission of the Company. Any unauthorized alteration, fargery or falsification of the content or appearance of this repartis unlawful and
offenders may be prosecuted to the fullest extent of the law.
SGETANMANLIMITED T MO. 1361, Wu Kung Road, Wulku Industrial Zone, Taipei county, Taiwan.
1(886-2) 22993939 f(886-2) 2299-3237  weww SO5.COMmbw
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SGS

Test Report

MINCHALI METAL INDUSTRY COQ., LTD. No : CE/2006/A1255
11, PEI YUAN ROAD, CHUNG LI CITY, TAIWAN, R. O. C. Date 20061016
Page :1of5

The following sample{s) was/were submitted and identified by/on behalf of the client as :

Sample Description : =i

Style/ltem No : C2680 (65/35)

Manufacturer/Yendor ; MINCHALI METAL INDUSTRY CO., LTD.
Country of Origin ; TAMAN

Sample Receiving Date : 2006/10/5

Testing Period : 2006/10/5 TO 2006/10/16

Test Result(s) : Please refer to next page(s).

R. ration Manager
ned for and on behalf of
SGS TAIWAN LTD.

The content of this PDOF file is in accordance with the original issued reports for reference only. This Test Report cannct be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecut d 1o the fullest extent of the law.

TANEAN LIMIT jNO 1361, WU Kung Road, Wuku Industrial Zone, TBIpE\ CDUHW Tahwan

1(B56-2) 22553939 f(596-2) 2293-3237  wwiw 505 .COM b




Test Report

MINCHAL ME TAL INDUSTRY CO., LTD. Mo - CEL2006/A1255
11, PEI YUANM ROAD, CHUMNG U CITY, TAMWAN R, O, C. Date ;20061016
Fage S20f 5
(RO VARV
Test Result(s)
PART NAME MO GOLDEM COLORED METAL SHEET
PASS
. Result
Test lkem (s): Unit Method MDL No .1 Spec.

EN 71 PART 3 Heavy metal — |ASperEM 71 PART 3 1894 -— - —
cohtent (A1 2000 AC:Z2000 and

AC2002) (EM 71 & BS 56865

are idertical)
Soluble Lead (PH) mofkg [ICP-AES a <50 a0
Soluble Antimony (58) mofkg |ICP-AES 5] <80 60
Soluble Arsenic (As) mofky |ICP-AES 25 <25 25
Soluble Barum (Ba) mofkg [ICP-AES 10 30.3 1000
Soluble Cadmium (Cd) mofkn |ICP-AES a <80 75
Soluble Chramium (2 mofkg [ICP-AES ] <50 60
Soluble Mercury (H) mofky |ICP-AES ] <50 60
Soluble selenium (Se) mofkg [ICP-AES ] <50 200

Test Item (s): Unit Method MDL R;:‘:'t Spec.

Cadmium {Cd) mofkg |With reference to B5 EN 2 n.d. -

1222001, Method B for

Cadmium Content. Analysis

was perfommed by ICP-AES.
Lead (Ph) modkg |With reference to LS ERA 2 18.5 -

tethod 30508 for Lead

Content. Analysis was

performed by 1ICP-AES.
hMercury (Hg) modkg |With reference to LS ERA 2 n.d. -

Method 3052 for Mercury

Content. Anzlysis was

performed by 1ICP-AES.
Chrarmium %l (Cr+8) mgdky |With reference to US ERA 2 f.d. -

hethod 30604 & 71964 for

Hexavalent Chromium,

Anakysis was performed by

LS Spectrometry.

The content of this PDF file i in accordance with the ariginal iEsued repork for referance onby. This Test Report cannot be reproduced, e<cept in full,
without prior wwriten permizzion ofthe Company, Any unauthorized atteration, forgery or fakification of the content or appearance of thiz report is unlawdul and

TED

c-f'fenders rnay I:-e pn:ﬁ ecut]d to the fullest extent of the law.

MO.136-1, Wiy Kung Read, Miuku hdustial Zore, Taipei county, Taiwan.

n:SS&E)ZEQQSQGQ H295-2) 22003227 w505 comiu




Test Report

MINCHAL METAL INDUSTRY CO., LTD. Mo - CE/Z006/A1255
11, PEI YUAN ROAD, CHUNG U CITY, TANMAN R, O, C. Date 20081016

Fage S30f 5

(IR RO

Test Item (s): Unit Method MDL R::‘:'t Spec.

Sum of PEBEs 3 n.d. -
honobrormobiph eyl 5] n.d. -
Dibrarmabipherrd ] n.d. -
Trilbromobiphery ] n.d. -
Tetrabromobipheryl 5] n.d. -
Pentabrom obiphemd 8 n.d. -
Hexabrom obipheryl ] n.d. -
Heptabromobiphemd g n.d. -
Octabromobiphernyl 8 n.d. -
MNonabromaobipheny ] n.d. -
Decabromabiphery With reference to US EPA g n.d. %
S o€ REBE (o e S
Nona) (Note _4] mi/kg GCH&S and sEreening w’aYUS
honobromobiphersyl ether EPA 3550C with ] n.d. -
Dibromobipherd ether HPLC/DADME. ] n.d. -
Tribromaobipheny! ether ] n.d. -
Tetrabromobiphernyl ether 5] n.d. -
FPentabrom okiphensd ether ] n.d. -
Hexabrom obipheryl ether ] n.d. -
Heptabromobipherd ether & n.d. -
Octabromobipherry] ether ] n.d. -
rMonabramobiphend ether & n.d. -
Decabrom obipheryl ether ] n.d. -
Sum of PBDEs (Mono to - n.d. -
Deca)
Mote = 1.mofkg = ppm

1
2 nd. = Mot Detected

3. MDL = Method Detection Limit

4. 5um of Mono to MonaBDE & accomding to 2007 17/EC DecaBDE is exempt.
9. "---" = Not Conducted

6."-"= N0t Regulated

The content of this PDF file i in accordance with the ariginal iEsued repork for referance onby. This Test Report cannot be reproduced, e<cept in full,
without prior wwriten permizzion ofthe Company, Any unauthorized atteration, forgery or fakification of the content or appearance of thiz report is unlawdul and
c-f'fenders rnay I:-e pn:ﬁ ecuted to the fullest extant of the law.
TED IND 136-1,Wu Kung Road, Wuku hdustrial Zone, Taipei county, Taivan.
HEEE-2) 22993939 (586 2)2299323? W .59s. com




Test Report

MINCHAL METAL INDUSTREY CO., LTD.

11, PEI YUAN ROAD, CHUNG U CITY, TAMWAN, R. O. C.

The content of this PDF file i in accordance with the ariginal iEsued repork for referance onby. This Test Report cannot be reproduced, e<cept in full,
without prior wwriten permizzion ofthe Company, Any unauthorized atteration, forgery or fakification of the content or appearance of thiz report is unlawdul and

These samples were dissolved totally by pre-conditioning method according to below flow

chart.

Mo S CEL006/A1 255
Date ;20061016
Fage c4of s

Marme of the person who made measurement: Anren Lee

MNarme of the person in charge of measurement: Daniel Yeh

Method 1: Flow Chart of Digestion for Cd - Pb analysis

| Cutting / Preparation |

¥

| Sample Measurement (0.5 g) |

!

Acid digestion by suitable acid depended on
different sample material (as below table)

!

_| Filtration {7
L 4
w
_ Residue
Solutiaon +
11 Alkali Fusion
21 HClto dissolve
L
ICP-AES

Steel, copper, aluminum, solder

Aquaregia, HNOg, HCI HE, HO,

Glass HMNOzHF

Gold, platinum, palladium, ceramic Aguaregia

Silver HMCig

Plastic Ho50,, HaOo, HMN OGS, HCI
Others Any acid to total digestion

IMITE

c-f'fenders rnay I:-e pros ecut]d to the fullest extent of the law.

n:SS&E)ZEQQSQGQ H295-2) 22003227 w505 comiu

MO.136-1, Wiy Kung Read, Miuku hdustial Zore, Taipei county, Taiwan.




_SGS

Test Report

MINCHALI METAL INDUSTRY CO., LTD. No : CE/2006/A1255
11, PEl YUAN ROAD, CHUNG LI CITY, TAIWAN, R. O. C. Date : 20061016
Page :50f5

O RO

** End of Report **

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
offenders may be prosecuted to the fullest extent of the law.
SGS TAIWAN LIMITED NO. 136-1, Wu Kung Road, WuKu Industrial Zone, Taipei county, Taiwan.
t(886-2) 22993930 f(886-2) 2299-3237  www.sgs.com.tw




Test Report No.. GZ0703040006/CHEM Date: MAR 28, 2007  Page 1 of 3
XINHAO SURFACE TREATMENT CO, LTD

A3 2 FLOOR, XINGANGLIAN INDUSTRIAL ZONE HONGXING VILLAGE, SONGGANG TOWN, SHENZHEN CITY IN
CHINA,

The following sample(s) was/were submitted and identified on behalf of the applicant as Gold plating sample

SGS Ref No  §Z10293568-5.2
Sample Receiving Date ' MAR 22, 2007
Testing Period cMAR 22 2007 TO MAR 28 2007

Test Requested : In accordance with the RoHS Directive 2002/85/EC, and its amendment directives.

Test Method S \With reference to IEC 62321 Ed.1 111/54/CDV
Procedures for the Determination of Levels of Regulated Substances in Electrotechnical Products
(1) Determination of Cadmium by ICP
(2) Determination of Lead by ICP
(3) Determination of Mercury by ICP.
(4} Determination of Hexavalent Chramium by Colorimetric Method.

Test Results . Please refer to next page,

Conclusion . Based on the performed tests on submitted sample(s). the results comply with the RoHS
Directive 2002/85/EC and its subsequent amendments,

Signed for and on behalf of
SGS-CETC Ltd

Jiarky YongPing, Terry

Sr. Engineer

This Tes sued by the Company subject to its General Conditions of Service printed overleal or available on requast and accessible
at ion is drawn to tha limitations of liability, indemnification and jurisdictional issues definad therein, Unlass atherwise st_al&l:l
1he test report refer only to the sample(s) tasted. This test report cannot be reproduced, except in full, without prriar written
pergiEsiol any. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawiul and
affclh i nuse_g: tad ta the fullest extent of the law,

GZCM 977336
st Remnsants Technieas to M 168 e Pt SEEMTECH Po ot e oy Dowopree Dol Comgdteu Owe 510863t (BB-200 B2158655 1 {B6-20) B2075125 W, N, BOE.COm
Gt s s Ltosiy | P UM BEPEAFREHSEHFA100E A G10003 (B0 BGSEE 1 (B6.A0) BTS¢ SBAnAAgRcoM

1 Membar of the SGS Group (SGS SA)



Test Report No.: GZ0703040006/CHEM Date: MAR 28, 2007  Page 2 of 3

Test results by chemical method {(Unit: mg/kg)

. Method | RoHS
e b | geterto) | Nt | MPL | Limi
Cadmium(Cd) - TIE am N D) 2 100
Lead (Pb) =t (2) 34 2 1000
Mercury (Ha) T (3) N.D. 2 1000
Hexavalent Chromium (Cr¥l) by Spot test 14} MNegative Nifee#' #

Test Part Description:
Mo

.1 Gelden plated copper-colored metal sheet

Mote - 1. mg/kg = ppm
2 N.D. = Not Detected (< MDL)
3. MDL = Meathod Detection Limit
4 Spot-test:
Megative = Absence of CrV| coaling, Positive = Presence of CrV| coating;
(The tested sample should be further verified by boiling-water-extraction method if the spot test result cannot
be confirmed,)
Boiling-water-extraction:
Megative = Absence of Cr\/l coating
Positive = Presence of Cr\l coating; the detected concentration in boiling-water-extraction solution is equal or
greater than 0.02 malkg with 50 cm® sample surface area.
5 # = Positive indicates the presence of Cr\/l on the tested areas and result be regarded as conflict with RoHS
requiraemant
Megative indicates the absence of CrVl on the tested areas and result be regarded as no conflict with
RoHS reguirement.
This Tes| =

s ssued by the Company subject to its General Conditions of Service printed overleaf or available on request and accessible

at % 7 . 'S

[Rgfion is drawn fo the limitations of liability, Indemnification and jurisdictional issuas defined therein. Unless otherwise stated

the ré4 ghmu,.-i-. in‘fe, test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without priorwritten
parfiission Cofulany. Any unauthorized alteration, forgary or falsification of the content or appearance of this report is unlawful and
offd ﬂgﬁ;s@ ted to the fullest extent of the law.

E7 : GZCM 977335
o NN Techoica Semidl [ L | “FetwRamSUENTECK Pa eypon B Ui Cotpren e Lom S10662. b [BE-20}BNGESES T (BE-20) BOTS125 W W.LN-g9s.com

AU ey | P T BFRAFEEASIARE088 A6 510660t (BEARNSEE  f (BR2RATEIZ5 € sqschinalsga com
I

Membar of the SGS Group (SGS SA)



Test Report No.: GZ0703040006/CHEM Date MAR 28. 2007  Page 3 of 3

Sample photo .

62070 S0
0006 /CHEM

5G5S authenticate the photo on ariginal report only

“** End of Report ™"

This Tes} Aemrssyssued by the Company subject to its General Conditions of Service printed overeaf or available on request and accessible
o Dy T

at ww B tion is drawn ta the limitations of liability, indemnification and jurisdictional issues defined therein, Unless otherwise stalad
the of --n,\ test report refer only to the sample(s) tested. This test report cannot be reproduced, axcept In full, without prior writlen
perg any, Any unauthorized alteration, forgery or falsification of the content or appearance of this repert is unlawful and

ted to the fullest extent of the law,

Corp
i GZCM 97733 4

168 ncha e SCEATECH Pk Compahos Fronomez & Tecmo iy Dinlopme . sk Guannafos G 5110563 t (BG-200 B2155555  f (B6-20) B2OTS125 WIWW,CN, B8 .COom
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XINHAO SURFACE TREATMENT CO., LTD

A3 2 FLOOR, XINGANGLIAN INDUSTRIAL ZONE, HONGXING VILLAGE, SONGGANG TOWN, SHENZHEN CITY IN

CHINA

The following sample{s) was/were submitted and identified on behalf of the applicant as Ni plating sample

S5GS Ref No. : 3210293568-5.5
Sample Receiving Date  MAR 22, 2007
Testing Period CMAR 22 2007 TQ MAR 28, 2007

Test Reguested ; In accordance with the RoHS Directive 2002/85/EC, and its amendment directives.

Test Method . With reference to IEC B2321 Ed. 1 111/54/CDV
Procedures for the Determination of Levels of Regulated Substances in Electrotechnical Products
{1) Determination of Cadmium by ICP.
{2) Determination of Lead by ICP.
{3} Determination of Mercury by ICP.
{4) Determination of Hexavalent Chromium by Colarimetric Method

Test Results . Please refer to next page.

Conclusien : Based on the performed tests on submitted sample(s), the results comply with the RoHS
Directive 2002/95/EC and its subseguent amendments.,

Signed for and on behalf of
SGS-CSTC Ltd

J%\ﬂg YongPing, Terry
Sr. Engineer
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Test results by chemical method (Unit: mgikg)

' 50 - i Method | | RoHS |
”Test Ite.m{_s}. _ | _(refer to) No. 1 MDL Limit
| Cadmium(Cd) T N 100
|lead(Pb) : - T R | e 1000
Mercury (Hg) _ T | NE. ] o 1000

[ ; - See 1
l Hexava!ent Chromium (Cr\1) by Spot test [ (4 Negative | Note 4 #

Test Part Description:

No.1 Silver-gray plated copper-colored metal sheet

Note : 1. mg/kg = ppm
2. N.D. = Not Detected {< MDL)
3. MDL = Method Detection Limit
4. Spot-test:
Negative = Absence of Crvi coating, Positive = Presence of Cry| coating;
(The tested sample should be further verified by boiling-water-extraction methed if the spot test result cannot
be confirmed.)
Boiling-water-extraction:
Negative = Absence of CrV| coating
Fositive = Presence of Crv/l coating; the detected concentration in boiling-water-extraction sclution is equal or
greater than 0.02 mg/kg with 50 cm” sample surface area.
5. # = Positive Indicates the presence of CrV| on the tested areas and result be regarded as conflict with RoHS
reguirement,
Negative indicates the absence of Cr\/l on the tested areas and result be regarded as no canflict with
RoHS requirement.
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Sample phola

GZ070304
0007 /CHEM

SGS authenticate the photo on original report only

“*+ End of Report *™*
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CraHpapT
INeKTpPOoH
ﬂ CBAA3b

Mbl MOf04aA M aKTUBHO Pa3BMBAIOLLAACA KOMMAHWA B 061acTM  MOCTaBOK
3NEKTPOHHbIX KOMMOHEHTOB. Mbl NOCTAaBASEM  3/IEKTPOHHbIE  KOMMOHEHTbI
OTEYEeCTBEHHOIrO U MMMOPTHOIO NMPOWU3BOACTBA HAMPAMYIO OT NPOU3BOAMUTENEN U C
KpYMHEMLWKNX CKNaZ0B MUpa.

Enaro,a,apﬂ coTpygHn4ecTtesy C MMpPOBbIMU NOCTaBWMKaMWN Mbl OCYLLECTBIAEM
KOMMNNEKCHbIE N NN1aHOBblE MNMOCTABKU LumpoqaﬁLuero CNEeKTpa 3/1EKTPOHHbIX
KOMMOHEHTOB.

CobcTtBeHHan 3¢p@eKTUBHAA NOrMCTUKA M CKNag B obecneunBaeT HageKHYHo
MOCTaBKy MNPOAYKLMM B TOYHO YKa3aHHble CPOKM Mo Bcel Poccum.

Mbl ocyuiecTBisem TEXHUYECKYI0 MNOALEPKKY HAWWM  K/IMEHTaMm U
npeanpoaaxkHyto NPOBEPKY KayecTsa NpoayKumu. Ha Bce noctaBnsiemble NpoAyKTbl
Mbl MPEAOCTaBASEM TFAPaAHTUIO .

OcyuwiectBndem nNOCTaBKM NpoOAYKUMM nog, KoHTponem Bl MO PO Ha
npeanpuATUA BOEHHO-NPOMbIWIEHHOTO KoMnaekca Poccuun , a TakKe paboTtaem B
pamkax 275 ®3 c OTKpbITUEM OTAE/bHbIX CHETOB B YNONHOMOYEHHOM BaHKe. Cuctema
MeHeXMeHTa KayecTBa KomnaHum cooTBeTcTByeT TpeboBaHuam FOCT ISO 9001.

MWHUMaNbHbIE  CPOKM  MNOCTAaBKW, TMOKME  UeHbl, HeorpaHWYeHHbIN
aCCOPTUMEHT UM WHAMBMAYANbHbLIN MNOAXOA K KAMEHTaM ABAAIOTCA OCHOBOW ANA
BbICTPAMBaHMA A0FOCPOYHOIO M 3GPEKTUBHOIO COTPYAHMYECTBA C NPEeANPUATUAMM
PaANO3NEKTPOHHOMW NPOMBIWAEHHOCTU, NPEeanPUATUAMM BMNK u HayuHo-
nccnenoBaTeNbCKUMKU MHCTUTYTaMm Poccun.

C Hamu Bbl CTAaHOBMUTECH elle ycnewHee!

[HaLLIM KOHTAKTbI: \

TenedoH: +7 812 627 14 35

dNeKTpPOHHaA nouTa: sales@st-electron.ru

Appec: 198099, CaHkT-MNeTepbypr,
MpomblwneHHasa yn, gom Ne 19, nutepa H,
nometleHune 100-H Oduc 331
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